. Numbe€rDescription Qty
B-3708B6iex cap screw M8x30DIN933
B-210008lut M8 DIN 934 8.8 | 2

—
—(2

] |

O @ o=0) @j
B
©




Pos

NumbeérDescription

Q
b3

B-6506

| Blex ribbed flange bolt M6x10

4854

Welded bottom hinge on stov

11

B-3604

D8utton head screw M4 x 8

78-312

Bushing

48001

Welded top roll

47-036

Hinge block

B-6506

PBlex ribbed flange bolt M6x20

B-3604

DButton head screw M4 x 6 IS(

O
W
Q0

V| |N[O U, |WIN|-

48003

Welded bottom roll

RINIWIF|RIN|F]IN]O

0 10.9




LOTUS




Pos

L. Numb

pPescription

47-002

(Meflector plate

Qty
1

47-001

Ansulation side le

pfit

47-001

dnsulation side le

fit

48-001

Ansulation back |

e fit

48-001

dnsulation back 1

nidd

47-001

I nsulation back

ight

47-001

dnsulation side ri

ght

47-001

9dnsulation side ri

ght

47-001

Tnsulation botton

nlleft

RO INIO|UIRIWIN|—

47-001

Ansulation bottor

nlrig

ht




Pos

Number

Description

47-0008

Air handle

o)
(o o
I |

47-0009

Air bar

B-36051

D Buttonhead screw M5 x 12

O

738C

47-120

Turning arm

B-21000

DBlut M5 DIN 934 8.8

B-22000

BPrevailing torque nut

47-118

Damper plate

B-01001

DWasher 10 mm DIN125A

O|o|N[O|U|h~WIN|-

Fje-7013

232pring

B-02000

bPlain washer 5 mm DIN90

Y

B-36050

BButton head screw M5 x 8

4732

Damper, welded

B-30051

DScrew countersunk M5x10

EI—‘I—*HI—*I—‘}—*I—‘I—‘I—‘EI—‘H

=

7991




Pos| NumbgePescriptjdQity
1 57-21Q Log stop | 1
2 47-222 Steel edgpel




os\ NumberDescription Qty
B-300408lex socket countersunk head screw N4x8| DIN?
47-030| Back frame

47-520| Seal

47-502| Glass

B-330525et screw M5x25 DIN913 H45
47-026] Closing hook

47-310| Air handle

B-3405060cket set screw M5x6 DIN 914
4710 Door plate welded

4778 Closing mechanism, welded

=

HlO|O|IN|[O|V|RWIN|I-|T

o

ol Ll Ul el el el Ll MY




Pos|

Numbe

rDescription

4709

Front frame welded

B-3605(

DButton head screw

4701

Knee

DIWIN|—

47-514

Gasket




